
 

©  Universal CO2 Emission And Offset Registry Private Ltd 

 

PROJECT CONCEPT NOTE 

CARBON OFFSET UNIT (CoU) PROJECT 

 

 

 

 

 

 

 

 

 

 

 

 

 

Title: Integrated Municipal Solid Waste Management Activities Programme, Nashik, India 

Version 1.0 

 Date 24/01/2025 

First CoU Issuance Period: 7 years, 11 months  

Date: 15/02/2017 to 31/12/2024 

         



 

©  Universal CO2 Emission And Offset Registry Private Ltd 

 

 

 

 

 

BASIC INFORMATION  

Title of the project activity  Integrated Municipal Solid Waste Management 

Activities Programme, Nashik, India  

Scale of the project activity  Large Scale  

Completion date of the PCN  24/01/2025 

Project participants  Nashik Waste Management Pvt. Ltd. (NWMPL) 
[...]
❖Pre-sorting: The solid waste received at the processing unit will be unloaded at the pre-sorting section after weighment. 

After manual sorting of large objects, the materials will be fed to the mechanized sorting trommel 100 mm, objects above 

100 mm will be sent for RDF or as inert based on their nature and use. The matter below 100 mm will be high in organic 

contents and will be transferred to the composting yard for windrow preparation. 

 

❖Composting Process: The organic rich materials after pre-sorting will be unloaded in a pre- scheduled area of the 

composting yard. After applying the necessary quantity of microbial inoculant slurry preparation along with sufficient 

moisture, windrows (heap) are formed to facilitate composting. The width at the bottom of the windrow may be up to 3 or 4 

meters and height is up to 2-3 M. The length varies depending on the quantity of material received. Further the windrows are 

layered with compostable organic materials and turned intermittently in such a way as to maintain the entire windrow 

contents in aerobic condition. The moisture content of the windrows is maintained as 45-55%. Within two days, temperature 

of the windrows goes up to 65-70 degree Celcius due to thermophilic bacterial and fungal activity. Once every week the 

windrows are turned and mixed thoroughly to homogenize the material using excavators. After 3 to 4 turnings during a 

period of 25 to 30 days, the partially composted garbage will be shifted for maturing and curing stages and further subjected 

to mechanical screening. 

 

❖Mechanical Process: The mechanical processing system consists of different types of automated trommel screens with 

different sieve sizes of 35 mm and 16 mm, in which majority of the inorganic and inert materials get removed and the sieved 

organic materials below 16 mm size will then keep for curing process. All pathogenic microorganisms in the garbage will be 

destroyed due to the high temperature persisting in the windrows and curing heaps and compost get sanitized. During the 

curing process, the composting process will gradually come to an end over a total period of 30-35 days. Later on, the 

composted matter will be refined through a 4 mm size trommel screen followed by gravity separators. In these stages 

materials above 4 mm size, sand, silt etc. are removed. The remaining free flowing powdery compost is then stored in 
batches for Quality check. Batches showing deviation from quality standards will be refined once again through the 

refinement section thus the excess inerts will be removed to ensure the quality. Mixing the refined compost collected over a 

period of two to three weeks will increase the homogeneity in the physical and chemical properties. Packing of the compost 

will be done on demand. 



 

©  Universal CO2 Emission And Offset Registry Private Ltd 

 

Figure 1: Composting 



 

©  Universal CO2 Emission And Offset Registry Private Ltd 

 
2. RDF Plant  

 

List of Facilities, Systems and Equipment: Includes a sequence of processes: sorting, shredding, drying, size 

reduction, and optional densification. 

• 100 mm & 50 mm Trommel screens 

• Sorting belt conveyor 

• Magnetic Separation Unit 

• Shredding/Crushing System 

• Drying system 

• Size reduction Unit 

• Densification / Palletisation Unit (optional) 

 

 

 MSW Refinement cum Fuel Production Process  

 

The conversion process of MSW into Coarse fuel fluff involves the following processes:  

• Homogenizing  

• Drying  

• Segregation  

• Size reduction (optional)  

• Densification / Palletisation (Optional)  

 

  The particle size of MSW varies widely and it is difficult to handle MSW unless the particle size is homogenized. The 

incoming MSW fraction separated by initial 100 mm size trommels is further passed through a 50 mm size trommel screen 

for removal of small size organic matter, which sent back to composting. The oversize material is further sent to a Shredding/ 

Crushing System. Before putting the MSW into the crushing system, manual sorting of large pieces of stones, tyres, 

recyclables, etc. are done on a sorting belt conveyor. The heavy non-combustible fractions of MSW like stones, glass etc. and 

dense combustibles like woody biomass, large textiles etc are separated and sent for further rdisposal. A Magnetic Separation 

Unit is also attached to the sorting conveyor to remove ferrous particles. MSW coming out of the Primary Crushing System 

is spread over a paved yard to allow it to release the surface moisture.  

 

MSW in Nashik (urban area) has generally been found to have high moisture content of up to 45-50% even during non-rainy 

days and requires drying to produce fuel fluff /pellet with reasonable heating value. Initial atmospheric or solar drying helps 

the MSW to have average moisture content of 35%. Additional drying system reduces its moisture content from 35% to 15%.  

 

The dried and segregated material is further shredded to 25-50 mm particle size in a special purpose Size reduction Unit to 

produced FUEL FLUFF. For the purpose of storing and transportation of fuel fluff for further use at remote place, the same 

can be baled. In case of direct selling to market, the Fuel Fluff can be densified in the Special Purpose Densification Unit to 

produce fuel pellets. 

 

Figure 2 : RDF Production 



 

©  Universal CO2 Emission And Offset Registry Private Ltd 

 
3. 600 cum/day Leachate Treatment Plant  

 

List of Facilities, Systems and Equipment: A multi-stage process involving screening, equalization, anaerobic 

digestion, aeration, clarification, filtration, and biogas utilization. 

• Screen Chamber (basket & bar screens) 

• Equalization Pond 

• Pulverizer 

• Belt conveyor 

• Mixing chamber 

• Anaerobic Digester (MUASB) 

• Biogas Balloon 

• Aeration tank 

• Clarifier tank 

• Pressurized Sand Filter 

• Activated Carbon Filter 

• Biogas compressor 

• Biogas scrubber 

• Biogas Genset 

• Sludge drying bed 

 

Among the various types of the waste treatment, Biomethanation Plant is an effective method of treating the organic waste 

with high BOD and COD level. 5-10 Ton per day segregated organic municipal solid waste (comprising of hotel waste and 

high moisture dripping waste) and 0.4 MLD leachate from compost plant is treated through Biomethanation Plant.  

 

In the first stage the segregated organic municipal solid waste will be taken on unloading ramp and inspection will be done to 

ensure that inappropriate materials like plastic, metal, rubber,  

glass, cloth etc. are not fed to the plant. The non – biodegradable waste will be removed. This reject waste will be collected 

and sent for onward disposal / recycle.  

 

The leachate from compost area and other process area is conveyed through pipes and drains to the Screen Chamber. Screen 

chamber is provided with combination of basket & bar screens. The basket screens help in retaining bigger sized particles, 

pieces of plastic, paper & wood material, rags and other large debris.   

 

The screened Leachate from all the lines will be then collected in the existing leachate well or Equalization Pond. The 

quantity of flow and concentration of leachate effluent is not constant and varies with season. The purpose of Equalization 

Pond is to dampen these variations or equalize the flow in terms of both quantity & concentrations.  

 

In the second stage segregated organic municipal solid waste will be transferred from unloading ramp to pulverizer through 

belt conveyor. The organic waste will be then crushed in the pulverizer along with the water / overflow from digester to form 

slurry. This slurry will be then collected in mixing chamber and further under gravity / pumped into the Anaerobic Digesters.  

The leachate collected in the equalization pond will be further screened and under gravity / pumped into the Anaerobic 

Digester.  

 

In the third stage - High degree of BOD and COD reduction takes place in the anaerobic digester. The design principle is 

based on Modified Upflow Anaerobic Sludge Blanket process (MUASB). The digester is equipped with internal proprietary 

modules, baffles and launders to ensure high solid retention. In the Anaerobic Digester, the segregated organic municipal 

solid waste and leachate will be converted to Biogas, Organic Manure and Liquid Organic Overflow.  

 

Fourth Stage – The Biogas generated will be collected in a unique dry membrane type of biogas holder called biogas balloon.  

The overflow from anaerobic digester will be allowed to flow to aeration tank for second stage of biodegradation. Aerobic 

degradation will be carried out using microorganisms and diffused aeration. Over flow from aeration tank will be allowed to 

go to clarifier tank for settling of suspended solids. Settled sludge from clarifier tank will be partly recycled back to aeration 

tank and the rest will be removed periodically. From clarifier tank the clear supernatant will overflow to the sump. The 

overflow will be pumped to the Filtration Unit - Pressurized Sand Filter & Activated Carbon Filter for removal of residual 

suspended solids, odour and colour. Disinfection will be done online to the outlet of Filtration Units. Part of the treated 

overflow will be recycled at the pulverizer for slurry preparation.  

 



 

©  Universal CO2 Emission And Offset Registry Private Ltd 

Fifth Stage – The Biogas stored in the Biogas Balloon will be pressurized with the help of biogas compressor. This 

pressurized biogas will be further passed through biogas scrubber for removal of H2S up to the permissible limit and then fed 

to 100% Biogas Genset provided for generation of power i.e. electricity. If the Biogas is not in use, it will be flared. The 

electricity generated will be used for captive consumption of Biogas Plant and partly for supply to Dead animal Incineration 

system. 

The sludge from the bottom of the digester will be removed periodically and collected in the drain chamber. Further it will be 

put on the sludge drying bed for the removal of moisture content through natural process of sun drying. The end product after 

sun drying can be used as good organic manure for gardening / agricultural purpose. 

 

 

  
 

4. Biomass Briquetting: 

 

List of Facilities, System and Equipment: A process involving shredding, drying, and compression of biomass 

material. 

• Shredder  

• Drying system  

• Briquetting machine 

 

Biomass briquettes are a biofuel substitute made of biodegradable green waste with lower emissions of Greenhouse 

gases and carbon dioxide than traditional fuel sources. This fuel source is used as an alternative for harmful biofuels. 

Briquettes are used for heating, cooking fuel, and electricity generation usually in developing countries that do not have 

access to more modern fuel sources. Biomass briquettes have become popular in developed countries due to the 

accessibility, and eco-friendly impact. The briquettes can be used in the developed countries for producing electricity 

from steam power by heating water in boilers. The briquettes are fired with coal to create the heat supplied to the boiler. 

Biomass briquettes are built from recycled green waste, producing less greenhouse gas emissions because the matter has 

already completed part of the carbon cycle. 

Figure 3: Leachate Treatment Plant/ Biomethanation 



 

©  Universal CO2 Emission And Offset Registry Private Ltd 

 

Process of Biomass Briquetting: 

Nashik Waste Management Pvt. Ltd. utilizes horticultural waste as a primary raw material. This Horticultural waste is 

initially segregated to remove all the unwanted materials, segregated material is then stored in a designated area within the 

plant. The collected waste is then shredded into smaller, uniform particles to facilitate efficient processing. Subsequently, the 

shredded material is subjected to a drying process, typically under the sun, to reduce its moisture content. Once sufficiently 

dried, the biomass is fed into a briquetting machine. This machine compresses the material under high pressure, forming 

dense, solid briquettes. These briquettes serve as a sustainable and environmentally friendly fuel source in Boiler/ furnaces 

etc, suitable for various industries that require combustion for their operations. 

 

5. Plastic to Fuel:  

 

List Facilities, Systems and Equipment: Involves stages of sorting, size reduction, pyrolysis, condensation, 

separation, and gas recycling. 

• Deduster Machine  

• Agglo Machine 

• Pyrolysis reactor  

• Condenser  

• Gas liquid separation unit  

• Gas holder balloon  

• Compressor  

• Burner  

• Cooling tower 

 

❖ Sorting and Size reduction:  

After pre-sorting process, segregated plastic materials like HDPE, LDPE and PP material plastic are segregated and cleaned in 

Deduster Machine.  

 

Agglo machine: Cleaned plastic materials are further shredded and made into granule. The process carried out is in the absence 

of oxygen with the temperature range from 450- 600 degree Celsius. Initially the reactor is heated with Primary fuel like 

LDO at a suitable flow rate. During the process, pyro gas generated is recycled back in the reactor and used as secondary 

fuel.  

  

❖ Pyrolysis Process:  

Heat is supplied to the bottom of reactor to raise its required temperature. The material is slowly fed into the reactor and 

required ratio of catalyst is added into the system. During the De-polymerization Process the long chain bonds are broken 

into small chain. The reactor is enclosed with Aluminum cladding for thermal insulation. This thermal insulation will reduce 

the heat losses and save the energy required for the process.  

 

❖ Condensation Process:  

After Small Chain depolymerization, gas vapours generated are passed through condenser to bring down high temperature 

gas vapours into room temperature and convert vapours into Pyro liquid and Pyro Gas.  

Vapours are conveyed through tubes in counter flow direction for effective condensation.  

Water is continuously circulated through monoblock pump in counter flow direction to absorb heat and despite heat in 

cooling tower.  

 

❖ Separation Process:  

The condensed fluid is collected in gas liquid separation unit, the liquid settles at bottom. The gas is collected in gas holder 

balloon. Settled Pyro liquid or Liquid Fuel is further transferred into fuel tanks and transported to end application usage.  

 

❖Recycle of Pyro gas:  

Gas collected in balloon is recycled and reused as secondary fuel. Stored Gas is compressed at 0.4 to 0.6 bar by compressor, 

the compressor is monitored with pressure gauge and operated in Auto mode. Both Compressed gas and compressed air 

mixed in unit is passed to burner. The combustion over the burner will raise the temperature of reactor to convert waste 

plastic into fuel. The excess unused gas is flared.  

 

❖Online temperature display system:  

The process is mainly dependent on the temperature, the resistance based sensor fitted in every stage to closely monitor it.  



 

©  Universal CO2 Emission And Offset Registry Private Ltd 

 

❖Safety measure:  

Mechanical pressure relief valve (PRV) is fitted over the reactor to maintain pressure less than 0.4 bar.  

Electronic pressure switch is fitted over compressor to regulate pressure in compressed stored tank.  

 

❖Application of Pyro oil:  

As a fuel for incinerator and other heat applications in process. 

 

Figure 4: Nashik Plastic to Fuel 



 

©  Universal CO2 Emission And Offset Registry Private Ltd 

 
6.  Dead Animal Carcass Incineration  

 

List of Facilities, System and Equipment: A dedicated incineration facility with equipment for loading, combustion, 

and emission control. 

  

 

 

Standard Operating Procedures: 

  

Step One: First load the animal waste (wt. Between 20 Kg to 500 Kg) at the furnace bed by overhead crane.  